

Clinical Information Summary

Patient:	Margery, Miss Katrina	Date of Birth:	24-May-1967
UBRN:	000380118856	Age:	54y
NHS:	400 067 0514	Gender:	F

UBRN Information

Date:	16-Feb-2022	UBRN Created	
Priority:	Routine	Referral letter created	
Referred by:	OGUNNOWO, Temitope (Dr)	Letter last modified	16-Feb-2022
Referring org:		Named clinician	
Address:	St Georges Medical Centre 55 St George`s Avenue Sheerness Kent ME12 1QU	Allocated clinician	
Clinical Context:	NHS e-Referral Service		
Location:			
Problem:			
Requested procedure	-		

Patient Information

Patient Address	1 Wing House Wing Road Leysdown-On-Sea Sheerness Kent ME12 4QR	Registered practice:	St Georges Medical Centre
		Address	St Georges Medical Centre 55 St George`s Avenue Sheerness Kent ME12 1QU
Contact Information	Contact details available when reviewing online		

Risk to others

Risk to others

No risk to others recorded / selected.

Problem being referred

Dear Colleague,

re: Multiple rib fractures following history of cough. ??Osteoporosis

Thank you for seeing this 54 year old lady who was recently discharged from hospital after admission with a 3 week history of cough.

She has background history of COPD. CT KUB done (she had also presented with loin pains) by the admitting team showed multiple acute and subacute left lateral rib fractures. She was managed for IECOPD and was commenced on Alendronic Acid with the Hospital

team advising she be referred to the Osteoporotic team. My presumption is they suspect the rib fractures were fragility fractures from an underlying osteoporotic condition that is yet to be officially confirmed by a DEXA scan.

Please find attached their letter and I would be grateful for you seeing her.

Thank you.

Yours sincerely,

Dr T Ogunnowo

Requested action

Requested action	Management Advice
Request action Comments	

Medication

Medication

Acute

Drug	Dosage	Quantity	Last Issued On
Prednisolone 5mg tablets	6 TO BE TAKEN ONCE A DAY	30 tablet	25-Jan-2022
Doxycycline 100mg capsules	Two To Be Taken On The First Day Then One To Be Taken Each Day	8 capsule	25-Jan-2022
Citalopram 20mg tablets	One To Be Taken Each Day	28 tablet	10-Jan-2022
Paracetamol 500mg tablets	Two To Be Taken Four Times A Day When Required, Maximum Eight Tablets in 24 Hours	100 tablet	10-Jan-2022
Fultium-D3 800unit capsules (Thornton & Ross Ltd)	TAKE ONE DAILY	30 capsule	10-Jan-2022
Omeprazole 20mg gastro-resistant capsules	two tablets(40mg) daily as per hospital advise	56 capsule	10-Jan-2022
Amitriptyline 10mg tablets	One To Be Taken At Night	28 tablet	10-Jan-2022
Vitamin B compound strong tablets	One To Be Taken Three Times A Day	84 tablet	10-Jan-2022
Comirnaty COVID-19 mRNA Vaccine 30micrograms/0.3ml dose concentrate for dispersion for injection multidose vials (Pfizer Ltd)	0.3 ml Intramuscular	0.3 ml	22-Dec-2021

COVID-19 Vaccine AstraZeneca (ChAdOx1 S [recombinant]) 5x10,000,000,000 viral particles/0.5ml dose suspension for injection multidose vials (AstraZeneca UK Ltd)	1 dose by Intramuscular Injection	1 dose	21-Aug-2021
COVID-19 Vaccine AstraZeneca (ChAdOx1 S [recombinant]) 5x10,000,000,000 viral particles/0.5ml dose suspension for injection multidose vials (AstraZeneca UK Ltd)	1 dose by Intramuscular Injection	1 dose	07-May-2021
Prednisolone 5mg tablets	4 tablets(20mg) daily for 5 days and then reduce by one tablet every 5 days till gets to nil tablet	56 tablet	
Co-codamol 30mg/500mg capsules	One Or Two To Be Taken Four Times A Day When Required Maximum 8 Capsules in 24 Hours.NOT TO BE USED WITH PARACETAMOL	100 capsule	

Repeat

Drug	Dosage	Quantity	Last Issued On
Salbutamol 100micrograms/dose inhaler CFC free	One Or Two Puffs To Be Inhaled Up To Four Times A Day	1 x 200 dose	10-Jan-2022
Betmiga 50mg modified-release tablets (Astellas Pharma Ltd)	One To Be Taken Each Day	30 tablet	10-Jan-2022
Alendronic acid 70mg tablets	One To Be Taken On The Same Day Each Week.take with lots of water and stay upright for at least 30mins afterward	4 tablet	
Trimbow 87micrograms/dose / 5micrograms/dose / 9micrograms/dose inhaler (Chiesi Ltd)	Two Puffs To Be Inhaled Twice A Day	1 x 120 dose	

Past

Drug	Dosage	Quantity	Last Issued On
Incruse Ellipta 55micrograms/dose dry powder inhaler (GlaxoSmithKline UK Ltd)	One Dose To Be Inhaled Each Day	1 x 30 dose	10-Jan-2022
Fostair 200micrograms/dose / 6micrograms/dose inhaler (Chiesi Ltd)	Two Puffs To Be Inhaled Twice A Day	1 x 120 dose	10-Jan-2022
Naproxen 500mg tablets	One To Be Taken Twice A Day	14 tablet	25-Nov-2021
Amoxicillin 500mg capsules	One To Be Taken Three Times A Day	21 capsule	25-Nov-2021

Senna 7.5mg tablets	One To Be Taken At Night as required for constipation.	20 tablet	05-Oct-2021
Citalopram 20mg tablets	One To Be Taken Each Day	28 tablet	27-Aug-2021
Fostair 200micrograms/dose / 6micrograms/dose inhaler (Chiesi Ltd)	Two Puffs To Be Inhaled Twice A Day	1 x 120 dose	08-Jul-2021
Co-codamol 30mg/500mg capsules	One Or Two To Be Taken Four Times A Day When Required Maximum 8 Casules in 24 Hours	100 capsule	08-Jul-2021

Clinical record details

Consultations

Problems

Active

Date	Problem	Associated Text	Date Ended
05-Feb-2022	Acute exacerbation of asthma		
05-Jul-2021	Failed encounter		
13-May-2021	Asthma annual review		
04-Oct-2011	Did not attend - no reason	for respiratory clinic	
11-Nov-2005	Notes summary on computer		
24-Apr-2003	Asthma		

Allergies and intolerances

Allergies

Findings

All Patient Observations

Investigations And Values

Date	Description	Value	Units	Range
20-Apr-2021	O/E - blood pressure reading	118/78	mmHg	

Family History _____

Family History

Social Context _____

Alcohol Consumption

Date	Description	Value	Units	Range
17-May-2017	Alcohol consumption	2	U/week	

Smoking

Date	Description
13-May-2021	Ex-moderate cigarette smoker (10-19/day)

Non-Therapeutic Drug Use

D10_G82057_13316_147a5610-00ea-403b-808f-5d1a46055256.TIF.XX2